SECTION 111

J. I. CASE
TSX SERIES

MARVEL-SCHEBLER PRODUCTS DIVISION,
BORG-WARNER CORPORATION

FORM NO. MSPC26D0 ZM—FEBRUARY, 1952
PRINTED IN U. 5. A



Warranty

Marvel-Schebler Products Division, Borg-
Warner Corporation, warrant its carbureters
against defects in material and workman-
ship for a period of ninety days. Defective
merchandise will be replaced without charge
but labor charges incurred in the removal,
disassembly or reinstallation of such prod-
ucts will not be allowed. No merchandise
can be returned without written permission
from the factory, transportation charges
must be prepaid. The factory shall be the
sole judge of defects in products returned.

__ Dutroduction...

A ten per cent handling charge will be made
for all merchandise returned that is not de-
fective. All prices are subject to change
without notice, and we reserve the right to
limit quantities and to make partial ship-
ments unless specifically instructed other-
wise. The obligation of the company un-
der this warranty is limjted to replacing at
the factory, any complete units or parts
thereof which shall be returned and which
our examination shall disclose to have been
defective,

This secrion of the master manual is an individual parts catalog of

all service parts for Marvel-Schebler carbureters listed on the identification
charts. The catalog is divided into groups of carbureters; each group con-
taining an identification chart, an exploded drawing of a composite carbureter,
and a parts list. Each part in the illustration bears a reference number which
keys together the illustration and parts list.

NOTE: The illustration does not represent any specific carbure-
ter within a series, but is typical of all of them. All parts that
look different are shown adjacent to the part of the basic carbureter
that they replace.

TO USE THE CATALOG

(1) Locate the group which contains the carbureter in question by re-
ferring to the identification charts.

(2) Visually locate the part desired in the exploded drawing and note
its reference number.

(3) Turn to the parts list opposite the reference number of the parc for
its complete part name and part number.




J. I. CASE — TRACTOR
TSX-11 to TSX-474

J. I. CASE — TRACTOR CARBURETERS

ISSUED FEBRUARY 1953

Model - Carb. Euel Super- Customer ®Repair | $Gasket | Float Valve
Application No. seded by | Part No. Kit No. Kit No. | & Seat Assy

D 5 e momn o eumsr s 3 | o s oo 4 s 3 TSX-11 |Gasoline | ... ... 01820-AB | 286-787 | 16-594 | 233-543
W MG VI o cmves s Cont. F124 TSX-42 |Gasoline |. .. ... VT-2072 | 286-565 | 16-613 | 233-536
V' Gars 5% 5 15,5 S mina Cont. F124 TSX-43 |Gasoline |...... VT-2475 | 286-587 | 16-592 | 233-536
P . Cont. F124 TSX-74 |Distillate |. . . ... VT-2632 | 286-621 | 16-592 | 233-536
VT LT VAI24 TSX-114 | Gasoline |. .. ... VT-3593 | 286-622 | 16-592 | 233-536
VAB ... ... ... ..., Cont. VAB124 | TSX-212 |Gasoline |...... | ... .. 286-724 | 16-592 | 233-536
K, M, VA (..., VA124 TSX-225 |Distillate | . . . ... VT-4121 | 286-753 | 16-592 | 233-536
Industrial Tractor ... |............ TS5X-253 | Gasoline | . .. ... VT-4062 | 286-622 | 16-592 | 233-536
K-2 Combine ........ Cont. VA12A | TSX-409 | Gasoline | ... ... VTA-2933 | 286-945 |16-592 | 233-536
Harvester ........... Al24 TSX-474 | Gasoline | . . . . .. VTA-976 | 286-1009 | 16-592 | 233-536

©T he repair kit includes the throttle shaft, float valve and seat assembly, and the gasker kit,
§ The flange gasket can be supplied separately. Specify the carbureter number when ordering.

BASIC SUBASSEMBLIES ¢

CARBURETER BODY ASSEMBLY THROTTLE BODY & SHAFT ASSEMBLY

Carbureter Marvel-Schebler J. I. Case Carbureter Marvel-Schebler J. |. Case
Number Part Number Part Number Number Part Number Part Number
TSX-11 10-2646 TSX-11 227-905
TSX-42 10-2086 TSX-42 227-683
T5X-43 10-2119 TSX-43 227-699
TSX-74 10-2199 TSX-74 227-699
TSX-114 10-2450 TSX-114 227-831
TSX-212 10-2861 s TSX-212 227-1024
T5X-225 10-2877 TSX-225 227-1020
TSX-253 10-3013 TSX-253 227-831
TSX-409 10-3368 TSX-409 227-1220
TSX-474 10-3487 TSX-474 227-1254
Marvel-Schebler| J. I. C 32|z ZI2]8(8|8|%
:leof: fant NMome ;:':'f N:m:serer l;clr‘f N‘:.ws.e % g ‘% % % ; ; g ?:é ;
1 Body Assembly — Carbureter ........... (See Basic Subassembly) .. 1 i O O L
2 Shaft, Stop & Lever Assy — Throttle ......... ... 13-779  |......... = [ ET T = [t [= [
2A Shaft, Stop & Lever Assy — Throttle . . . . ¢ e ws 13-839 _ |......... === 1= [T |T[1]|=
2B Shaft, Stop & Lever Assy — Throttle . ... ........ 13-878  |......... I =il f= = il [l e
2C Shaft, Stop & Lever Assy — Throttle . ........... 13-1059 | ........ === 1=|=1=1= -1
3 Valve—Throttle (22°) . ........cooviiiin.. 14-163 |......... I il ffe= 1= bl [ iles
(20°) 14-169  |......... IR ER R R R
4 Screw — Throttle Stop (No. 8-32x3/4) ........ 1542 |....... .. PTGy efefr)nfn|nt
5 Screw — Idle Drilling (Headless, 1/4-28) ....... 15223 |« oo sam s = [ (A J=[=[1 |1 |=
(Headless, 5/16-24) ... .. .. 15274 | ........ Li=|=|=|=[-|=|-|=]|-
6 Screw — Choke Swivel (No. 8-32x5/16) ...... 15-285 |......... AT el
7 Screw — Drive, Numbering Plate (No. 2x1/4) ..15-343 | ... . . . .. | =82 =i = = | = = =
8 Screw — Drill Plug, Nozzle Hole (No. 8-32) ....15-409 | ... ... . —l=t=1=|=(1]1|=[=]1
9 Screw & Lock Washer Assy — Choke Valve !
(No. 632 % 1/8) o v i win ¢ i s 550 55s s o 15-483 | ........ i 1 W Y O O
(No. 4-40x3/16) ..o, 15-A91  |......... —(212 (2121212222
10 Screw & Lock Washer Assy — Throttle Valve s [
(No. 632x1/4) ..o i, 15483 |......... 2= = |=]l=]= = |=|=]=
(No. 4-40x3/16) ....ovvvnnenannn . 15-A91 | ........ —|2121212(2|2(2(2]2

1-1



[-4
o
(@ Iy
A-./
e Y
=
D
| 2
LLI
wn 2
<
L
= %
.o
- =

Marvel-Schebler Products Division, Borg-Warner Corporation, Decatur, lllinois, U. S. A.

-2

1



J. I. CASE — TRACTOR
TSX-11 to TSX-474

Ref. Marvel-Schebler |J. I. Case = ‘ IR =8]8 &85
Ne:. Fart Moms Part Numbh;r Part tI:"lo. :—(; | ﬁ ;, ?US, = | ; ‘>I<? % g :5}
Fle|lm || -] =]
T I
11 Screw & Lock Washer Assy — Throttle | | | ||
Body to Bowl (No. 12-24x5/8) ......ccuvvutn 15-A82  |........ — 4] 4|44 4‘ 4|4 4
(No. 12-24x3/4) ....cvvn. .. 15-A8 |........ g | =f | =| =| =] =) ===
12 Screw & Lock Washer Assy — Choke Bracket
to Body (No. 8-32x3/8) .................. 15-A93 |........ =[]y rfrpipagt
13  Screw & Lock Washer Assy — Choke i
(No. 8-32K5/16) - ovreeersnronsansenen, 15-A99  |........ ] 1‘1\1
14 Gasket — Float Valve Seat ................... 164 ... ANARERIRLE ‘ 1R
15 Gasket — Throttle Body to Bowl ............... 16-80  |........ el L T I T
15A Gasket — Throttle Body to Bowl ............... 16-A12 | ........ S [y =
16 Gasket —Main Nozzle o vos vns van wom v 5w v 16-449 | ... ... .. o IR | A R
16-492  |........ f fefie o] il 1= o
17 Gasket — Power Adjusting Needle ............ t16-491  |........ N T O | ‘ ] O R
18 Spring— Choke Return ........ ... .. .. .... 24-247 | ........ LI R R A
I18A Spring— Choke ReBrn i vas sy s o9 5 s s 24-A28 |........ [ (2 ) e e (S (e
19 Spring — Throttle Stop Screw ................. 24-262  |........ ARIREE NN IR RIR TR
20 Spring — Choke Valve Flapper ................ 24-292 Lo s I = =|=|=|=|=|=1=| =
24-A43 | ........ 0 0 1 A O
21 Spring—Idle Needle . ...coovvviiinninvanninn 24-340 |........ 0 I o A
22  Spring — Power Adjusting Needle ............. 124-A1  |........ = T LT 1 i 11
23 Shaft & Lever Assy — Choke ........c0vvvn... 26-637 ) ........ - iy
23A Shaft & Lever Assy— Choke ................. 26-695  |........ I =] <|=[= ﬁ‘ e R
24 Valve Assy—Choke . ...coiviiiiiiiniiinens 20:548 oo v T ==|=| = =|=| =|=| =
24A Valve Assy=—Choke 5 can s ong s v v s v oo 27-550  |........ e L G e I A
25 Swivel — Choke Lever ... ... . ... ... ... ... 2849 | ........ 0 P Y O [ 1)1
26 Clip—Choke Bracket .ci.anviisionsvisins vin 2981 )........ =) T‘ 1
27 Bracket— Choke ..ot 2992  |........ = 0 O 0 == e = (PP )
27A Bracket— Choke’ o ous ves o ¢ gon som wasns siw wss 29022 |swosen s == == =111 =
28 Bracket Assy — Choke .......... T 29514 |........ o P oy e S
28A Bracket Assy — Choke ....... ... .. ... . ... 29-536  |........ = | =|=|=| T]=|T|T| 1=
29 Float & Lever Assy .. vvviveiiniinirnrnennen 30-600 |........ — e
3o-621 |........ [ = == =| =] =] ==~ =
30 Shaft—FloatLever ..........viiivinnrnn... 32-16 | ........ [ = s e I [ P =
8221 s wen s — 111 || Tl 1]1
31 Seat— Power Adjusting Needle ............... 36-285  |........ T Tret) st st sl =2 o i ba
32 Needle—Idle Adjusting .. ........coovviinn. 4333 |........ - 0 0
A3-58 i wen e I = =| = =|i=| =| =|—| =
33 Needle Assy — Power Adjusting (complete) ....743-619 |[........ =TTt
43-643  |........ =l =l=l=l ===~ =
34 Needle Assy — Power Adjusting . ............. +143-627  |........ == () 1 0 O Y O
43-630  |........ T | =] | =] o= =
35 Packing — Throttle Shaft .................... 44-35  |........ Il [=timm| = g il s
44-38 | ... ... S 1 I T A I L A
36 Packimg—'Choke Shabt s ces s vaon van s vas com s 44-38  |........ I ]|=| === =] =|=|~=| =
4439 |........ [T T[0T 1)1
37 Venturt (19/32” Diameter Throat) ............ 46-424 | ........ == 1= =] = —‘ ~ 1
37A Venturi (25/32” Diameter Throat) . ........... 46-457 | ........ === == === 1=
37A Venturi (21/32"” Diameter Throat) ............ 46-473  lovvin v on S T 0 T [P O 5 11 (O (S
37A Venturi (13/16"” Diameter Throat) ............ 46-491 | ........ I =) == =) === —‘ =
38 Nozzle —Main «.voveoeernanereniniiii, 47267 |........ 1 O -‘ |-
38A Nozule: Assp— Malt < o s mwens ae v om w s g 47.589  |........ e T e T I O
30 Jet—1Idle .ot 49.101L |........ U= == 1 1T EfT)=
49165 |........ == = == =1
40  Jet— Economizer . ........iiiiiiiiiiiien 49145  |........ e S ‘ ~[ 1T ==
49-161  |........ 1 [=|=|=|—| = =|=I—=|=
49193  |........ = 1 | T = = [omefomet| =
49.264  [........ —|=l==|=- = =|-1|=
492713  |........ =] = i) =) 1] =] =] =
49354  |........ A5 5 ) o

t For bigh altitude adjustment on model TSX-474.

1-3



¥ L

CASE — TRACTOR

TSX-11 to TSX-474

T ln|jw|m |0 |w

Ref. Marvel-Schebler| J. 1. Case =GR IEIE S8 9%
Ne. Fart Ndine Part Number | Part No. > [ [ | I |>% [ | | [x
il Pl Bl el B T i

BT Fot——POWEE  con mmn v conn wasn o ssmir o w sses mcosn ars 49-158 |......... — =1 {=10 10|11 [=}=
49-192 |......... =11 ]=|=|=|=1-1-

49-198 |......... SN N ) | e R ) (R [

48-343  |......... b | == = femibem [ 3] Ll

42 Cup—Throttle Shaft . ......ccvnviviervenenn 55214 4 s o e T o] = o s [l Pt h=
55-230 |......... S 1T Y

43 Retainer — Throttle Shaft Packing ............. L | T I W] = [l flmedfest [ ||
55-231 | s e s W 1 O

44 Retainer — Choke Shaft Packing .............. 55-231 |......... (] 55 [(IS) 57| [ FAEY (WA R ) S
55243 | e cum s —{rirjrrpe e ngl

45 Bushing — Throttle Shaft .................... 60-260 |......... . ) [ | R S i Sy o
48 Pin = Throltle [BI6D i v ins 255 5 g 5o 7 28 8 50 o 62-167 | ........ NS R R RN N EE
AT 'Piit — Choke S0P« e son s s o wen v s 62-196 |......... | = [ || = = o= | =
48 Plate — Numbering .................. (Specify TSX Number) ... RSN R
49 Washer — Flat, Power Adjusting Needle ....... 178-299  |......... 1=y B A0 B EL 1] |
50 Plug—Idle Drilling .. ....ccovinivininnn.. BOAATL v cwni s s SN | Sy (O 10 O N
51 Cotter — Hairpin (Choke Swivel) .............. 8216 | oeua s s HENR A NE RN AR R
B2 fOmke IO o cosmse s s  ssosusl a6 sicn s i o BT3 L e wwan T e I B e e e e el
87-3A  |........ 1 {=[=|={=|=|-|1]|=-]-

53 Strainier——Fuel DIl < oos o e o o o oo o a0 s *¥95-40  |......... ey rjrjrynr)-i-
54 Strainer —Fuel Drain ........0ccovviiniean b Lot . S S HREERRERRERERRERNE
o5 Plig—Bowl DRI « o o w0 som o va s semm o s+ 99.7  |........ 1] ={={1[T]T|=]1}1
56 Plug—EXpansion ......ccecorsmeicisvanesons 179-11  |........e —|=l=1=|=]={=]=]=]1
57 Plug — Expansion, Bowl Drain . ....... ...... *179-35 |......... T{H gl ]=]=
58 Ball — Numbering Plate . ............c0viiinnn 206-36  |......... . IREREEEREREEEEEE
59 Body & Shaft Assy — Throttle ......... (See Basic Subassembly) . ... NRERAREREREREREREE!
60 Valve & Seat Assy —Float ................... 233-536 |VTA-698 S S 0 T
233-543 |......... Y [ R R e e el

t For high altitude adjustment on model TSX-474.

* Production previous to July, 1947 used part number 95-40 with part number 179-35.
not replaced with part number 95-78 but are still supplied for service,

1-4

These parts are



TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

400 Series 1955-56-57 J. I. Case A-7T777 TSA-616
PART NO. | QUAN. PART NAME

10-3839 1 Carbureter Assembly Corplete

10-3840 I Carbureter Body Asgembly

13-1143 1 Throttle Shaft & Lever Assembly

14-163 1 Throttle - Fly (220) 3/64 Offset

15-42 I Serev (7/8-32 x 3/4 Till, Head) (Throttle Adjusting)
15274 1. Screw (5/16~2/ lleadless Flug)
15-343 1 Serev (#2 x 1/4 Drive) (llame Flate)

15-453 4 Screw (i#6=32 x 1/4 Binding Head) (Throttle Fly-2) (Choke Fly-2)
15-A85 L Serew (#12-24 x 3/4) (Fill, Head) (Thr. lLody to Bowl)
164, 1 Gasket (Float Valve Seat)

16491 1 Gasket (Main Adjusting Needle)

16-492 1 Gasket (liozzle)

16-412 i Gasket (Throttle Body to Bawl)

16-594 I Gasket Assenbly - Service

24262 1 Spring (Throttle Stop Sereu)

24-292 1 Spring (Choke Fly Flapper)

24340 1 Spring (Idle lleedle)

2411 b Spring (Main ddjusting Needle Packing)
24-A28 ¥ Spring (Choke Return)

26-695 3 Choke Shaft & Lever Assembly

R7-548 [ 1 Choke TFly Assembly

2849 Il Swivel - Choke

30-621 1 Tloat & Lever Assembly

32-16 Gl Shaft - Fleoat

36-302 1 Seat -~ (Main &djusting Needls)

43-58 1 lleedle - Idle Adjusting
43-620 1 Main 4dj, Needle Assembly Complete
43631 1 Main Adjusting leedle Assembly
44=35 1 Paclking -~ Throttle Shaft
1~38 1 Packing - Choke Shaft
L6-/38 1 Ventwri (29/32 Throat)
47=-267 1 lozzle ~ Main
49~101-L 1 Jet (Idle)

55-214 1 Cup - Throttle Shaft

55-216 1 Retainer - Throttle Shalft Packing

55-231 2L Retainer - Choke Shaft Packing

60-260 2 Bushing - Throttle Shaft (Service)

62-167 1 Fin - Throttle Stop

62~-196 1 I’in - Choke OLtop

T8~299 1 Washer, lain Cas, adjusting Yeedle

82~16 1 Cotter - Choke &Swivel

8734 1 Drain Cock

227-1365 1 Throttle Body & Bowl Cover Assembly
233-543 4, Iloat Valve, Scat & Gasket Agsembly Matched
286-1076 1 Repair Kit

e oo







TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

v —

200 & 300 Serdes 1958- |  J. I. Case #GLL050 | 51635
PART NO. {QUAN, PART NAME

10-3582 1 Carbureter Assembly Complete

10-3&83 R Carbureter Body msufaly

13-1059 1 mro ttle Shalt, Throttle Stop & Lever Assembly

14-149 1 Throttle fly (200)

1542 1 Serev (78-32 x 3/4 Till, Head) (Throttle ourm) {

15-28 1 Serew (i#6=32 = 5/16) (Choker Swivel-l) !

15-409 il Serew (;6-52 leadless) (YNozzle 1019 Plug) ;

15~482 L Screw (i#l2-p4 = 5/& Fill. Head) {(Throttle Body to Bowl)

1)-’;91 2 Serew (#A-40 x 1 / Bindgr. Head) (Ghohcr Bly) (eme)
15421 2 Serew (#4-40 x 1/4 :ﬁ=nd~ Head) {(Throtitle Fly-2) (Sems)

15-493 1 Serew (#6=32 x 3/8) (Choker Lracket)

15400 1 Serev (,?Fl-—E? x 5/16) (’1101fe Bracket Clip)

164, 1 Gasket (¥Float Valve Seatb)

1650 i Gasket (J. hrotile Dody to Bowl)

16-449 1 Gasket (Iin Nozzle)

16492 il Gasket (fiigh Speed leedle)

16592 1 Gaskel assenbly (Scrviee)

2U=24 1 Spring (Choler Ieturn)

24262 1 Spring (Throttle Stop Serew)

24-340 i Spring (Idle Needle)

201 1 Smring (High Speed lleedls)

24,-043 1 Soring (Ghol'm' Fly Flagper)

?6-65"' L Choler Shaft & Lever Assembly

27-550 2, Choker [ly hsserbly

2519 1 Choler Swivel

R0~51 1 Choker Bracket Clip

29=104 1 Choker Bracket

29=-528 1. Choker Dracket Assembly

30-600 ol Float & Lever Assembly

32-2 1 Iloat Lever Zhaft

43-33 1 Idle Adjusting Heedle

43627 1 High Speed lleedle Assembly

44,~39 1 Facking  (Choker Shaft)

44, =63 1 Packing (Throttle Sharft)

Lb=l5T T Venturi (25/32% Diameter Throat)

47-589 2l Mozzle

49-101-L i Jet (Idle)

49-279 i Jet (Fower)

55-230 i Cup (Throttle Shaft)

EE.23] 1 Letainer (Throttle Shaft Pacliing)

55243 1 Packing Retainer (Choker fhaft)

62-167 i Pin (Throttle Stop)

75299 X ¥lain Jd.shor (Hizh Speed lleedle)

80-171 1 Drill Plug (Idle J.&'lll._ng)

£2-16 1 Cotter Pin (Choler Swivel)

997 1 Plug (Bowl Drain)

227-1386 1 Throttle Sody assembly

233-536 i ¥loat Valve, Seat & Gasket isscubly (latched)

265-1101 Repuir it







TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

320 Crawvler Tractor

] J. I. Case fjJGlll'sO TEX~-710

PART NO,

QUAN,

PART NAME

164114
13-839
‘] / —_ f‘19
l“—»;
15-2¢8
“”—213
15082
15491
15-491
15093
‘.)--u,g
162
146-80
16449
16-491
16-592
2L=20T
2h-262
24340
-1
2h=543
26637
27=550
2548
29=81
“°~126
7-526
DO C)\JO

am .

- el
4033
1235619
L3627
/J~//
bdomd53
,“",-\:‘ '“»f;.ﬁ 7
LT=569
A45=101L=1,
49=279
55-220
55 231
5003
Q ' -“ 67
T5-299
&0-171
£a-15
594
59-7
221495
233526
280~1170

R R bt b R R B b b b et b R b 1 0 1 B e e T b e e e B b T B 20 RO P DO B ) 1T e

dy Assembly :

2Tt, Throttle Gtop & lever Assembly
Throttlu Fly (200)

Serev (#8-22 = 3/4 Fill, Head) (Throttle Stop)
Scerew (#8-32'x 5/16) (Choker fwivel-l)
?werZKlﬂ Nr%)71mi5rcmﬂ

Screw (#12-24 x 5/6 Fill, Head) (Throttle Body to Bowl)
Serew (54—40 = L orro; Head) (Choker Fly) (Sems)
Serew ( x 1/4 Binds. Le u) ("hrou tle Fly-2) (Sems)
Serew x 3/8) (Chok et)

Serey ( x 5/15) (Ljo1 gr;cvﬁt Clip)

Gaglet (Float Valve Seat)
Gasket (Throt tle Body to Bowl)
Ga sket (Main B vvlﬁ}
Gasket (High Speed licodls)
Gasket Assewbly (Service)
'(uno_c Return)
($hrottle Stop Screw)
(Idle Teedle)
Spring (High Speed Needle)
Spring (Choker Fly Flanper)
Cholter Shaft & Lever Assembly
Choker Tly Assenbly
Choker Swivel

E-’J

bnl

‘-—r”') _LTJ{_’

&
Spring

Choker Dracket Clip
Choker Bracket

Chickker Dracket Assembly

Tloat & lever Assembly

Tloat Lever Shaft

Idle udJastlng Heedle

High Speed leedle sssenibly Complete
High Specd leedle Assenbly

&

Paclking (Gbok@r Shaft)
Packing {(Throttle Shaft)
Ventiwi (25/32" Diameter Throat)
liozzle
Jot (Idle)
Jot {Tower)

(Throttle Shaft

(Throttle Shaft Tacking)
Packing Retainer (Cholker Shaft)
Pin (Throttle Stop)
Plain tosher (Migh Speed Needle)
Drill Flug (Idle Irilling)

Cotter Fin (Choker Zrivel)
Plug~Thr, Dody

Pivg (Bovl Irain)

Throttle Body dsgembly

Tloat Valve, Scat & Gasket isccrbly (Matched)

Repair Eit.







TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

lingine G 165

J.J. Case, Rock Inland /'G-11190

lModel TSX-717

PART NO. | QUAN,

PART NAME

104314
13-1276
=163
15=42
15274
15-285
15-463
15-064
15=-A85
15=093
15-099
[
16-491
14492
16-412
16-594
24=~213
24~262
24-292
2/-340
24-101
26567
RT=548
26-49
29-81
R29=12/4
29-53"7
30621
32-16
36-27%
43=58
43620
43631
L4-65
L4=38
LE~4,36
47=365
£9~165
£9=279
55-214
55-216
60-260
62167
764299
&2-16
997
2277=1503
233-536
2456=-1269

HEREHEREDR R PR R R R R R R R RRRPHR R RERER R R RS DD R e

Carbureter Body Assembly
Throttle Shaft & Lever Assembly
L Throttle — Fly (220) 3/64 Offset

Serew (5/16-24 lleadless Tlug)
Screw (#¢=32 x 5/16) (Choke Swivel)
Serew (#6-32 = 1/4 T'ill. Hd.) (Choke Ily-2)

Gasket - IFloat Valve Seat

Gagket - Power lleedle

Gasket - Iozzle

Gasket - Throttle Body to Bowl
Casgket Assembly Service

Spring - Choke Hetwrn

Spring - Throttle Stop Screw
Srring - Choke Ily Flapper

Sroeing - Idle leedle

Spring - Power Heedle

Choke Bhaft & Lever Assembly
Choke I'ly Asgembly

Swivel - Choke

Clip - Choke bracket

Bracket - Choke

Choke Bracket & Clip Assembly
¥loat & Lever Assembly

Shaft — Float

Seat - Main Adjusting Needle
liecedle - Idle Adjusting

Needle Asseumbly

¥ain Adjusting leedle Assembly
Facking - Throttle Shaft

Packing - Choke Shaft

Venturi (29/32 Throat)

Fozzle ~ lain i

Jet - Idle

Jot - Yower

Cup -~ Throttle Shaft

Retainer - Throttle “haft Packing
Bushing - Throttle Shaft (SERVICE ONWLY)
Tin - “hrottle Stop

Vasher -~ lower llecdle

Cotter Fin - (Choke Swivel)

Plug - Bowl Drain

Throttle Dody & Sowl Cover dAssembly i
Iloat Valve, Scat & Gasket Assembly latched
Repair it

Serew (#6-32 x 5/16 11, Id.) (Throttle Fly)
Serew (f12-24 x 3/4 (Fill. Hd.) (Thr. Body to Dowl)
Screw (#¢-32 x 3/8 IFill, Hd,) (Choke Bracket)
Serew (7#6-32 x 5/16) (SEIS) (Choke Bracket)

Screv (76-32 x 3/4 Fill. Head) (Throttle Stop)




e

pidemed Loss wnd oy sl
Zhomeand reed o $YN alfsiR L
daei ) JAE QK] D = oitrat
bl JhoeR JIIRT NG w BF-L) wanr
viels peslbmel. e dy anst

[ v o] AE 2 w_"".j b

. i ;_11_- | , o ,X,:!.. :,\1 " E'\i '.I'r_.l R L
LdbnnT, Al cdM Gl x A0 e

£ 1 JREER) TNR @ al-nEy ve
v el .56 JORS WUz SE- Y s

e ety LIEEE (T2 BT anrm
el o U b al s - Talnsd
LloMT ~oh s W G

AlTHON = Fxins

Ivel of cgiien; alffoadi = dnlyad
spbvaphl gldacad g
ARt Ay - i

sl neal plIEonety - i
T wl} ede) « ynkel
pbbedl 0l - moi, .

wlimell Bl = tofn

¢ldmenyd werai o JI8E =S
yidmhe Yl Holb

o1 < b

ke vReId — gL

_ sl o Dhmdnged
sidmaasd gil) 5 Fovnags Nk
vidoead el 7 oo

Fimf - e

af fwé mutsorthe mlod = &0
yoldtwt e ACEE = e
vhdemeb AL

widfmpsnd afboud galéa ke nio
ST pliPotT ~ wrhisa
Tlage dAnE -~ L BE)

{Spened A=Y Toemae

(17 PR T

sm - ‘:lr.

o L < Jhu

o] A Adewml =

b Uilde diIMNIN o il

Veader ATVRDD i s lste N w el
o gt = A

, pidin | wohmrl < mouli

{ Doudws inlkeny - ®ET Pddoi

il el uek - s

reatanan wpwow el = Puorcalnle o

Vs bl (Lonensk Fednml o Yo oeEnY Jec L

L ZEniad

4

ph el

vk P P

by Frfms T ¥ 1oy = B b

o poy B=e T e e s P

- py 4

B

S

e ———— ] ., e T



TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

400-500-600 Series Tractors ]J. I. Case, Rock Island G45103 § TSX=749
PART NO.. | QUAN, PART NAME

10-4205 1 Carbureter Body Assembly

13-1244, 1 Throttle Shaft & Lever Assembly

14-163 1 Throttle - Fly (220) 3/6L Offset

1542 il Serew - (#8-32 x 3/4 Till. Head) (Throttle Stop)
15-274 1 Screw - (5/16-2 Headless Flug)

15-285 1 Screw - #8-32 x 5/16) (Choke Swivel)

15-483 4 Screw - (#6-32 x 1/4 TFill. Head) (Choker Fly-2) (Thr, Fly-2)
15-A85 4 Screw - (#12~24 x 34) (Iill, Head) (Thr. Body to Bowl)
15-493 1 Serew (#8-32 x 3/6 Fill. Ilead) (Choke Bracket)
15499 1 Screw - (#6832 x 5/16) (Sems) (Choker Bracket)
164 1 Gasket ~ Float Valve Seat

16-491 1 Gasket - Power lleedle

16=492 - Gasket - liozuzle

16-4A12 1 Gasket —~ Throttle Body to Bowl

16594 L Gasket - Assembly Service

24-213 X Spring - Choker Return

24=262 1 Syring - Throttle Stop Screw

24=292 1l Spring - Choker Fly Flapper

24~340 i1 Spring - Idle leedle

24~-A1 & Spring - Pover leedle

26-610 il Choke Shaft & Lever Assy,

27548 il Choke - Fly Assembly

28-49 1. Swivel - Choke

R29-81 L Clip - Choke Dbracket

29-95 1. Bracket ~ Choke (Use Blank 29-84)

29-521 1 Choke Bracket & Clip Asgembly

30-621 1 T'loat & Lever Assembly

32-16 1 Shaft - Float

36278 1 Seat - Miin idjusting Needle (Use Blank 36-210)
43-58 1 Needle - Idle i4djusting

L3620 Necdle Assembly Complete

43631 i Main Adjusting Ileedle Agsembly
L4-65 1 Packing -~ Throttle Shaft

L4358 il Facking - Choke Shaft

46438 1 Venturi (29/32 Throat)

47-365 1 Nozzle - Main (47-198 Blank)
49-165 1 Jet - Power (49-139 Blank )
49-279 1 Jet - Idle (Blank 49-147)

55-21L 1 Cup - Throttle Shaft

55-216 1 Retainer - Throttle Shaft Paclking
60-260 2 Bushing - Throttle Shaft (Service)
T6=299 4 Washer - Power lieadle

82-15 1 Cotter Pin (Choker Swivel)

997 1 Ylug - Bowl Drain

227-1540 1 Throttle Body & Bowl Cover Assy.
233-536 1t Float Valve, Seat & Gasket Assy. Matched
286-1236 1 Repair Kit







TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

M125 Engine 77 Combine | J. 1. Case #G45160 [ mex-782
PART NO, [ QUAN. PART NAME
10-4219 3 Carbureter Body Asscubly
13-1059 3 Throttle Shaft, Throttle Stop & Lever Asoembly
14-169 1 Throttle Fly (200)
15-42 1 Serew (#8-32 x 3/4 Fill, Head) (Throttle Stop)
15-285 1 Serev (#-32 x 5/16) (Choke Swivel-1) :
15-409 1 Serevw (#8-32 Headless) (liozzle Hole Flug)
15-A82 4 Serevw (512-24 x 5/8 Fill, Lead) (Throttle Body to Bowl)
15491 2 Serew (#4-40 %z 1// Bindg. llead) (Choke Fly) (Sems)
15-491 2 Screw (#4=40 x 1// Bindg. Head) (Throttle Fly-2) (Sems)
15-493 1 Serew (78-32 % 3/5) (Choke Dracket)
15-499 1 Sereu (#8-32 x 5/16) (Choke Bracket Clip)
16-4 1 Gasket (“1oat Valve Seat)
16-50 1 Gasket {(Throttle Body to Bowl)
16449 1 Gasket (Fain lozzle)
16613 il Gasket Asscmbly (Serviee)
24247 1 Spring (Choke Return)
RU=262 1 Spring (Throttle Stop Screw)
24=340 1 Spring (Idle Needle)
24003 1 Spring (Cnoke Fly Ilapper)
26-637 i Choke Shaft & Lever Assembly
27-550 1 Chioke Ily dssembly
YA 1 Choke Swivel
29-61 i Choke Bracket Clip
2092 1 Choke Bracket
29-514 1 Choks Dracket Assembly
30-600 1 Float & Lever dssembly
3227 B #loat Lever Shaft
43-33 1 Idle 4djusting Heedle
44,~39 1 Packing (Choke Shaft)
4463 1 Packing (Throttle Zhaft)
L6438 1 Ventwri (13/16" Diameter Throat)
L7180 il Nozzle
49-101-L 1 Jet (Idle)
49266 il Jet (Fower)
55-230 1 Cup (Throttle Shaft)
55-231 1 Retainer (Throttle Shaft Packing)
55-243 1 Packing Letainer (Cholke Shaft)
62-167 1 Tin (Throttle Stop)
| 80-271 1 Drill Tlug (Idle Drilling)
&2-14 1 Cotter 1in (Choke Swivel)
997 1 Plug (Dowl Drain)
179-11 1 Espangion Plwg (Throttle Body)
206-36 1 Ball (Yhwibering Flate)
RR1-144L5E 1 Throttle Dody Assembly
233.-536 i Float Valve, Seat & Gasket Assembly (Mitehed)
2661239 Bepadr Kit







TEMPURARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

410 Series Tractor J. I. Case #A2062), Racine, Wis| lodel TSX-720
PART NO, | QUAN. PART NAME

10-3840 1 Carbureter Body Assembly

13-11/3 i Throttle Shaft & Lever Assembly

14-163 1 | Throttle Fly (220) 3/64 Offset

15-42 1 | Serew (#8-32 x 3/4 Fill, llead) (Throttle Adjusting)
15-274 1 Serew (5/16-2/, Headless Flug) ‘
15-483 "3 Serev (i#6-32 x 1/ Bind. Hd.) (Thr. Fly-2)(Choke Fly-2)
15-455 4| Serew (V12-24 x 3/4) (Fill, #d.) (Thr. Sody to Dowl)
164, 1. Gaslket - Flozt Valve Seat

16491 1. Gasket - lain Adjusting Needle

16-492 1 Gasket - Nozzle

16-412 1 Gasket - Throttle Body to Bowl

16-594 2 Gasket Assembly - Service

24262 1 Spring - (Throttle Stop Screw)

24-292 1 Spring - Choke Fly Flapper

24-320 1 Spring - Idle leedle

24-A1 1 Spring - Main adjusting Needle Packing

24-A28 1 Spring - Choke Return

24~A167 1 Spring - Throttle Stop.

26-695 1 Choke Staft & Lever Assembly

2T=54¢& 1 Choke Ily Assembly

26=-49 1 Swivel - Choke

30-621 1 Float & Lever Assembly

32-16 2. Shaft - Float

36-302 1 Seat - Main Adjusting Needle

43-58 1 lleedle - Idle Adjusting

43-620 1 Main Adjusting lNeedle Assembly Complete

,3-631 1 Main Adjusting Needle Assembly

Ld=35 1 FPacking - Throttle Shaft

L4=38 1. Packing - Choke Shaft

46-438 1 |} Venturi (29/32 Float)

LT=267 s Nozzle - lain

49-101-L 1 Jet - Idle

55214, 1 | Cup - Throttle Shaft .

55-216 1 Retainer - Throttle Shaft Packing

55=231 1 Retainer - Choke Shaft Packing

60-260 2 Bushing - Throttle Shaft (Service)

62-196 1 Pin - Choke Stop

78-299 1 Wlasher - lain Gas. Adjusting Needle

82-16 1 Cotter - Choke Swivel

87-3A 1 Drain Cock

227164 1 Throttle Body & Bowl Cover Assenbly

233-543 1 Float Valve, Seat & Gagket Assembly lMatched
2861270 Repair Kit




M@Wpﬁwﬁ =]
x f,li-q.':m.l, nE R d L 4 e
FOTTI BA\E (e o aldanes
- shidcuMithed (T B8 = = AR vesals
{ gt whbEhaad - L2301 geer

u_._y:. .*ﬁ‘”: & w m F-ﬂ-a-rf L s '

£ Y LR -fl '. _&' ;!—m f}l F id\_"‘ F.'I:l‘l tﬁ';"\..
ey ﬂI«u GEOLY « gtk

nfhﬂ mkrmn‘j,ﬂ ey ~ Snlesh

ol . fSelepd

| Wi o Shed affleee — fhde®

HATVEE « gidxesai ubéw

(WSt audS afifacafi] = ppiagl

kgl

CpRdE

ST updebank i oldD
' : ' “olei e loprat

ﬂ:ﬁa‘f-ﬂuﬁ el A Beald ]

rﬁ'ﬂ'ﬁ v &yt

aﬂ.’iﬂﬂ arfif.)llﬁ;*ﬂ- bt & asal

B ST - sl

apul. bl yidoedek ol petitagfhl i f
lehssl pFho gmhm? Bh nbaif

-ﬁagu M rrl'g
H tm:a .
B "
) It
sl - M

W OEIPERAT e
MM@M rhimatotdd
; Flasyls! -Mﬁkll?ﬁw el

fanlvrel N oy k.
- RECGED S s l
adbutk M% aﬁl f:.el - el g 3

hrf-ti‘i!tr sl ~ wmraal |,

T o )

A el mlﬁx&iﬂmﬂ FUIFINGCT

a0 ety vhberead dnlesl A Lad e leT Hols
= I 5 'H_‘:-T_:'al-‘l.

S|
m#ﬁ~3¢w’

i-1

. T

'Ssl=117 &



TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

700_Serd

a Tra

tom Ja L. Czse, Racine

TOX-T722

PART NO,

QUAN,

PART NAME

B T o e—

e S e e

b e

e e

ke e

L

e

PR

10-2840
13=1143
15=42
18274
15-48
15-L85
3B,
16492,
15-L52
15502

L & 3
e E/_.

9 2oy
Bl el

* e
O2-157
CR-190
e ) o
i L-—;..P\Pl
0216
P )
il
Fe

el

g d
]

P

B T e

s e 1 e i A

. t.r.l [ = l 4 '-—J

~

s

- | i ] %..J ]

]

By R P o

LBy

[+
H

ok s

i

P

§ Sy

Carbureter Body Assembly

Tarottle ] & Iever Lssermblrr
Throtile Fly (22Y)-3/6l Offset
Serew 3/4 Till. Eeed)

N
o ] =3 i
ignenesy £aur

B . e
- Idle FHeecdls
w7 ke o) B, Trel
suinig Teegdle Fackirg

Completce

i

o
Teedls

AL ]
. 1 e h) P 3
o e Cholke Shaftl

Shalt Pacling
Shaft

rotils Step

ri -~ Cholte
- ain Gas, Adju
~ Choke Swivel
ok

Shon
stine Heedle

(=

v & Bowl Cover Assembly

S T B A
Throttls Fly-2) (Choke Fly-2)

Seat & Gasket Assenbly MHabched

O e — I







TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

800 Serieg Combine J. I, Case Racine - #A20813
PART NO. [ QUAN. PART NAME
10-4267 # i Cerbureter Body Assembly
13-1277 1 Throttle Shaft & Lever Assembly
14-163 1 | Throttle - Fly (22°) 3/64 Offset
15-42 1 | Screw (#8-32 X 3/4 Fillister Head) (Throttle Stop)
15=-274 1 Serew (5/16-2/, Headless Plug)
15-285 i Serew (#8-32 X 5/16) (Choke Swivel)
15-483 4 | Serew (#-32 X 1/4 Fillister Head Sems) (Choke Fly-2) (Thr. Fly-2)
15-A85 A Screw (#12-24 X 3/4 Fillister Head Sems) (Throttle Body to Bowl)
15-A93 2 Screw (#8-32 X 3/8 Fillister Head Sems) (Choke Bracketg
15-A270 1 | Screv (#8-32 X 5/16 Sems Slotted Hex. Head) (Choke Bracket Clip)
16-/ 1 Gasket ~ Float Valve Seat
16=491 1 Gasket - Power Needle
16492 1 Gasket - Nozzle
* 16-A12 1 Gasket - Throttle Body to Bowl
2/4~262 1 Spring - Throttle Stop Screw
RL=292 1 Spring -~ Choke Fly Flapper
24=340 : & Spring - Idle Needle
24-A1 1 Spring - Power Needle
24=A3 1 Syring - Choke Return
24-B2 1 Spring - Throttle Stop
26-610 1 Choke Shaft & lever Assembly
27=5L8 1 Choke I'ly Assembly
28=49 1 Swivel - Choke
29-81 1 Clip = Choke Bracket
29-123 iL. Bracket - Choke
29-551 1 Choke Bracket & Clip Assembly
30-621 1 Float & Lever Asserbly
32-16 .8 Shaft - Float
36-282 3 Seat - Main Adjusting Needle
43-58 1 | Needle - Idle Adjusting
43620 £ Needle Assembly '
43631 k § Main Adjusting Needle Assembly
4=38 1 Packing -~ Choke Shaft
L4565 ; 4 Packing ~ Throttle Shaft
Lp-£90 1 Venturi (1 1/16 Throat)
L7267 1 lNozzle - Main
49.101L 1 Joet - Idle
55214 R Cup = Twottle Shaft
*x 55-216 5 Retainer - Throttle Shaft Packing
78299 1 Washer ~ Power Needle
82-16 1 Cotter Pin (Choke Swivel)
99-7 d Plug - Bowl Drain
227-1620 | Throttle Body & Bowl Cover Assembly
233-595 1 Float Valve, Seat & Gasket Assembly Matched
* 16-594, 5 Gagket Asscmbly
¥ 60260 2 Bushing - Throttle Shaft
286~1262 1 | Repair Kit
62-505 1 Pin & Spring Throttle Stop Assembly







TEMPORARY SERVICE PARTS LIST ~ INSERT IN THE PROPER SECTION GF YOUR MANUAL

640 ,~641,-640C, -641C Tractors! J. I. Case, Rock Island G-4577%4 TSX-798
PART NO. | QUAN, PART NAME
10-4183 1 Carbureter Body Assembly
13-1305 i Throttle Shaft Assembly
14-273 1 Fly - Throttle (15%)
15-42 1 Screw - (#8-32 x 3/4) Fillister Hd, (Throttle Adj.)
15-108 1 Screw - (#8-32 x 5/16) Slotted Hex Hd, (Choke Swivel)
15-483 4 Screw - (#6-32 x 1/4) SEMS Bind. Hd. (Choke Fly-2)(Throttle Fly-2)
15-A85 4 Screw - (#12-24 x 3/4) SFEMS Fill., Hd. (Thr. Body to Bowl)
15-A93 X Screw - (#8-32 x 3/8) SEMS Pan Hd. (Choke Bracket)
15-A27Q 3 Screw - (#8-32 x 5/16) Slot., Hex Hd. SEMS (Choke Bkt. Ciip)
16-4 1 Gasket ~ Float Valve Seat
16-47 1 Gasket -~ Main Adjusting Needle Seat and Bowl Plug
16-456 1 Gasket - Nozzle
16-A41 1 Gasket - Throttle Body to Bowl
24-262 1 Spring - Throttle Stop Screw
24-292 1 Spring -~ Choke Valve
24-340 Ll Spring - Idle Needle
24-213 1 Spring -~ Choke Return
26-845 1 Choke Shaft Assembly
27-548 1 Choke Fly Assembly
28-40 2 Swivel - Choke
29-81 i Clip - Choke Bracket
29-124 1 Bracket - Choke
20-552 1 Choke Bracket Assembly
30-739 1 Float & Lever Assembly
32«16 i Shaft ~ Float
36-348 1 Main Adj. Needle Seat & Bowl Plug
43-33 1 Needle - Idle Adjusting
43-182 1 Needle - Main Adjusting
43-678 1 Main Adj. Needle, Seat, Packing & Packing Ret. Assembly
44-38 1 Packing ~ Choke Shaft
44-~51 1 Packing - Main Adjusting Needle
4468 I Packing - Throttle Shaft
46-A125 1 Venturi (29/32) Throat
47-473 1 Main Nozzle
49-101-1, 1 Idle jJet
40-164 1 Power Jet
55-214 : Cup Throttle Shaft Plug
55-261 02 Retainer - Throttle Shaft Packing
55-285 i Retainer -~ Main Adjusting Needle Packing
62-~167 1 Pin - Throttle Stop
B80-169 1 Piug - Choke Shaft
80-171 i Driil Plug (Name Plate & Idle Plug Hole)
82--16 1 Cotter -~ Choke Swivel
99-.7 1 Drain Plug
227-1689 1 Throttle Body Assembly
233-543 1 Ploat Valve, Seat & Gasket Assembly - Matched
le6-654 5 Gasket Assortment - Service
286--1310 Repair Kit







TEMPORARY SERVICE PARTS LIST -~ INSERT IN THE PROPER SECTION OF YOUR MANUAL

540,~541,-540C,-541C Tractors|] J. 1. Case Rock Island G45773 TSX-799
PART NO. { QUAN, PART NAME
10-4398 1 Carbureter Body Assembly
13-1305 1 Throttlie Shaft Assembly
14-139 1 Fly - Throttle (22°) -
15-42 1 Screw (#8-32 x 3/4) Fillister Hd. (Throttle Adjusting)
15-108 i Screw (#8-32 x 5/16) Slotted Hex, Hd. (Choke Swivel)
15-483 4 Screw (#6-32 x 1/4) Bind. Hd. SEMS (Choke Fly-2)(Throttle Fly-2)
15-A85 4 Screw (#12-24 x 3/4) Fill, Hd. SEMS (Thr. Body to Bowl)
15-A93 £ Screw (#8-32 x 3/8) Pan Hd, SEMS (Choke Bracket)
15-A270Q 1 Screw (#8-32 x 5/16) Slot. Hex Hd. SEMS (Choke Bkt. Clip)
16-4 1 Gasket -~ Float Valve Seat
16-47 1 Gasket - Main Adj. Needle Seat and Bowl Plug
16-456 1 Gasket - Nozzle
16-654 i Gasket Assortment - Service
16-A41 1 Gasket - Throttle Body to Bowl
24-262 1 Spring - Throttle Stop Screw
24-292 41 Spring - Choke Valve
24340 1 Spring -~ Idle Needle
24-213 1 Spring - Choke Return
26-845 1, Choke Shaft Assembly
27-548 1 Choke Fly Assembly
28-49 1 Swivel Choke
29-81 1 Clip - Choke Bracket
29-124 1 Bracket ~ Choke
29-552 1 Choke Bracket Assembly
30-739 1 Float & Lever Assembly
32-16 1 Shaft - Float
36-348 1 Main Adjusting Needle Seat & Bowl Plug
43~-33 1 Needle - Idle Adjusting
43-182 1 Needle - Main Adjusting
43-678 1 Main Adj., Needle, Seat, Packing & Packing Ret. Assembly
44-38 1 Packing - Choke Shaft )
44-51 1 Packing - Main Adjusting Needle
44-68 1 Packing ~ Throttle Shaft
46-A5 1 Venturi (13/16) Throat
47-467 1 Main Nozzle
49-101-L 1 Idle Jet
40227 1 Power Jet
55-214 1 Cup - Throttle Shaft Plug
55-261 5t Retainer - Throttle Shaft Packing
55-285 1 Retainer - Main Adjusting Needle Packing
80-169 1 Plug - Choke Shaft
80-171 1 Drill Plug (Name Plate & Idle Plug Hole)
82-16 1; Cotter - Choke Swivel
59-7 1 Drain Plug
227-1690 1 Throttle Body Assembly
233-543 1 Float Valve, Seat & Gasket Assembly, Matched
286-1311 Repair Kit







TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

_ J. 1. Case #G-45779 TSX~804
PART NO, | QUAN, PART NAME
10-4411 1 Carbureter Body Assembly
13-839 1 Throttle Shaft, Throttle Stop & Lever Assembly
14-169 1 Throttle Fly (20°)
15-42 1 Screw (#8-32 x 3/4) Fillister Head (Throttle Stop)
15-285 il; Screw (#8-32 = 5/16) Slot, Hex Hd. (Choke Swivel-1)
15-409 1 Screw (#8-32 Headless){(Nozzle Hole Plug)
15-A82 4 Screw (#12-24 x 5/8) Fill. Hd. (Thr. Body to Bowl)
15-A01 2 Screw (#4-40 x 1/4) Bind. Hd. SEMS (Choke FEly) .
15-A91 2 Screw (#4-40 x 1/4) Bind. Hd. SEMS (Throttle Fly-2)
15-A93 1 Screw (#8-32 x 3/8) Pan Hd. SEMS (Choke Bracket)
15-A295 1 Screw (#8-32 x 1/2) Hex Hd, - SEMS (Choke Brkt. Clip)
16-4 1 Gasket - Float Valve Scat
16-80 1 Gasket - Throttle Body to Bowl
16~44¢ 1 Gasket ~ Main Nozzle
16-491 1 Gasket - High Speed Needle
16-592 1 Gasket Assortment
24-247 1 Spring - Choke Return
24-262 1 Spring - Throttle Stop Screw
24-A1 1 Spring - High Speed Needle
24-A43 1 Spring - Choke Fly Flapper
26=-637 1 Choke Shaft & Lever Assembly
27-550 1 Choke Fly Assembly
28~-49 1 Choke Swivel
29-81 1 Choke Bracket Clip
29=-122 1 Choke Bracket )
29-536 1 Choke Bracket Assembly
30-600 1 Float & Lever Assembly
32-27 1 Float l.ever Shaft
43-33 1 Idle Adjusting Needle
43-619 1 High Speed Needle Assembly Complete
43-627 1 High Speed Needle Assembly
44-39 1 Packing (Choke Shaft)
4463 1. Packing (Throttle Shaft)
46-457 1 Venturi (25/32" Diameter Throat)
47-589 1 Nozzle
49-101-L 1 Jet - Idle
49-161 1 Jet - Economizer
48-279 1 Jet - Power
55-230 1 Cup - Throttle Shaft
55-231 1 Retainer - Throttle Shaft Packing
55-243 1 Packing Retainer Choke Shaft
62=167 il Pin - Throttle Stop
78-299 1 Plain Washer - High Speed Needle
80-167 2 | Plug - Choke Shaft
80-~171 i} Drill Plug - Idle Drilling
82~16 1 Cotter Pin (Choke Swivel)
99-4 1 Plug - Throttle Body
09-7 1 Plug - Bowl Drain
227-1700 1 Throttle Body Assembly
233-565 1 Float Valve, Seat & Gasket Assembly (Matched)
286~1315 1 Repair Kit
24-340 1 Spring -~ Idle Needle

TR







TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

J. I. Case, Rock Island G45784 TSX~854
PART NO, QUAN, PART NAME
10-4128 1 Carbureter Body Assembly
13-1346 1 Throttle Shaft Assewmbly
14-273 1 Fly - Throttle 159)
15-42 1 Screw (#8-32 x 3/4) Fillister Head (Thr., Adjusting)
15-108 1 Screw (#8-32 x 5/16) Slotted Hex Hd. (Choke Swivel)
15-483 5 Screw (#6-32 x 1/4) SEMS Binding Hd, (Choke Fly-2)(Thr., Fly-2)
15-A85 4 Screw (#12-24 x 3/4) SEMS Fill, Hd, (Thr. Body to Bowl)
15-A93 1 Screw {#8-32 x 3/8) SEMS Pan Hd. (Choke Bracket)
15-A270 1 Screw (#8-32 x 5/16) Slot, Hex Hd. SEMS (Choke Bracket Clip)
16-4 1 Gasket - Float Valve Seat
16-47 b Gasket - Main Adjusting Needle Seat & Bowl Plug
16-456 1 Gasket - Nozzle
16-A41 1 Gasket - Throttle Body to Bowl
16-654 = Gasket Assortment - Service
24-202 1 Spring - Throttle Stop Screw
24-292 1 Spring - Choke Valve
24-340 1 Spring - Idle Needle
24-A3 X Spring - Choke Return
26-836 1 Choke Shaft Assembly
27-548 1 Choke Fly Assembly
28-49 d. Swivel - Choke
29-81 3 Clip - Choke Bracket
29-123 1 Bracket - Choke
29-551 1 Choke Bracket Assembly
30-739 1 Float & Lever Assembly
32-16 1 Shaft - Float
36-348 1 Main Adjusting Needle Seat & Bowl Plug
43-33 a1 Needle - Idle Adjusting
43-182 1 Needle - Main Adjusting
43-678 1 Main Adj, Needle, Seat, Packing & Packing Retainer Assembly,
44-38 1 Packing - Choke Shaft
44-51 X Packing - Main Adjusting Needle
44-68 1 Packing ~ Throttle Shaft
46-A125 X Venturi (29/32) Throat
47-473 1 Main Nozzle
A9 IO LT 1 Idle Jet
49-164 1 Power Jet
55-214 1 Cup - Throttle Shaft Plug
55-261 1 Retainer - Throttle Shaft Packing
55-285 b Retainer - Main Adjusting Needle Packing
62-167 1 Pin - Throttle Stop
80-169 1 Plug ~ Choke Shaft
30-171 1 Drill Plug (Name Plate & Idle Plug Hole)
82-16 i Cotter - Choke Swivel
99-7 1 Drain Plug
227-1762 1 Thr, Body Assembly
233-582 1 Float Valve, Seat & Gasket Assembly - Matched
286-1403 Repair Kit







TEMPORAicY SERVICE PARTS LIST = INSI:  IN THE PROPER SBCTION OF YOUR MANUAL

{ase Model 1000 Combine Hercules #2B86616 USX--23
PART NO, QUAN, PART NAME

10-4448 1 Carbureter Body Assez:bly

12-1018 1 Throttle Lever Assembly

13-1319 1 Throttle Shaft Assembly

14-244 1 Throttle Fly 1-11/16 Diameter

15-42 i} Screw {#8-32 x 3/4) Pillister Head (Throttle Stop)
15-108 i Screw (#8-32 x 3/16) Slotted Hex Head (Choke Swivel)
15-483 ) Screw {#6-32 x 1/4) Pan Head SEMS (Choke Fly)
15-A93 2 Screw (#8-32 x 3/8) Pan Hex SEMS (Choke Bracket)
15-A211 2 Screw (#8-32 x 1/4 Pan Head SEMS (Throttle Ely)
15-A213 10 Screw (#8-32 x 1/2) Fill, Hd. SEMS (Bowl Cover-7)(Pump Cover-3)
15-A295 ! Screw (#8-32 x 1/2) Slot, Hex Hd. SEMS (Choke Clip)
15-A296 1 Screw (#12-24 x 5/8) Hex, Hd. Slot. (Throttle Lever)
15-A290 1 Screw (#1/4-40 x 1/4) Drill Plug (Bowl Drain)

16-4 8 Gasket ~ Nozzle Plug

16-364 15 Gasket - Strainer

16-A316 1 Gasket - Bowl Cover

16-A451 2 Gasket - (Nozzle-1)(Float Valve Seat-1)

16-704 1 Gasket Assortment

24-262 i Spring - Throttle Stop Screw

24-A223 1 Spring - Pump Diaphragm

24-A437 1 Spring - Choke Return

25-664 1 Choke Lever Assembly

26-873 1 Choke Shaft Assembly

26-874 * 4, Choke Shaft Assembly

27-241 1 Fly - Choke

28-110 1 Swivel - Choke

29-81 1 Clip ~ Choke Bracket

29104 1 Bracket - Choke

280-569 1 Bracket Assembly

30-747 1 Float & Lever Assembly

32-16 1 Float Shaft

36-3599 1 Seat - Power Needle

37-4 3 Channel Plug

43-228 1 Main Adjusting Needle

43~720 3 Main Adjusting Needle Assembly

43-734 1 Idle Adjusting Screw (Nyl-Lok)

44-63 1 Packing - Choke '

44-127 1 Packing - O-Ring (1/16 x 3/16 I.,D. x 5/16 Q.D.)
44-142 1 Packing - Throttle

46-A188 1 Venturi (Main 1-3/16)

47-AS57 1 | Nozzle

49-390 1 Jet - Bconomizer

49-420 1 Jet - Idle Fuel

46-480 ik Jet - Minimum Fuel Restriction

46526 1 Jet - Pump Discharge Jet Assembly

55-230 1 Choke Shaft Cup

55-255 1 Retainer - Throttle Shaft Packing

56-1506 1 Bowl Cover

62-~167 1 Pin - Throttle Stop

T8~-299 1 Washer - Choke Packing Retainer

TR-A4T 1 Washer - Choke Lever Retainer (Tru Arc)

30-171 2 Plug - Idle Drilling-1, Nozzle Air Vent-1

BO-249 2 | Plug - Throttle Shaft Hole

80-250 ) Plug - Puel Strainer Retainer




. TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

e s

e

Case Model 1000 Combine Hercules #286616 USX-23
PART NGO, § QUAN, PART NAME

80-252 1 Pilug - Nozzle

32-16 1 Cotter - Choke Swivel

95-527 1 Screen Assembly

158-540 1 Housing - Pump Assembly

179-46 2 Expansion Plug - Economizer Drili-1 Bowl Vent-1
206-72 2 Bearing - Needle

233-601 1 Matched Float Valve Seat Assembly

237~516 1 Diaphragm - Pump Assembly

286-1328 Repair Kit

page -2-




